For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

116-072-190 Lawn Boss 20 (1986) Page 1 of 3
Mower Assembly

8” wheel is
assembled
in top hole

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

116-072-190 Lawn Boss 20 (1986)

Mower Assembly

Ref #
1
2

co~NO O~ W

10
11
12
13
14
15
16
17
18
19
20
21
26

27
28
29
30
31
32
33
34
35
36
37
40
42
43
44
45
46
47
48
49
50
51
52
53
55

56

Part Number

14320

734-0894
741-0262
742-0123
746-0630
749-0373

14995
710-0654

14944

710-0289
711-0555
726-0106
732-0253
712-0287
736-0329
11130

726-0241
725-0157
710-0671
710-0842
712-0267
710-0888

710-0331
712-0123
753-0348
736-0217
736-0119
14846

710-0776
731-0575
712-0798
736-0105
738-0102
738-0102
14924

728-0171
746-0478
710-0796
726-0135
731-0817
731-0524
731-0816
731-0528
749-0536
710-0429
751-0369
12935

12936

14578

RPRRRRRRRR

RPRRPRRPRRPRRRPRRRRRRRER

RPRRPRRPRRPRRPRRPRRPRRPRRPRRPRRREPRPRRPRRPRREPRPRRPRRRERRERRRRER

Qty S/P/F

wn

T OITL OO O OO

nuwnm

Page 2 of 3

Description

Control Handle Ass'y. R.H.

Wheel Ass'y. Comp.

Wheel Bearing

20" Blade

Throttle Control Wire 39"

Lower Handle

Engine

20" Deck Ass'y.

Hex Wash. Hd. TT-Tap Scr. 3/8-16 x 1.00"

Lg.

Chute Deflector Ass'y.

Hex Bolt 1/4-20 x .50" Lg*

Hinge Pin 1/4" Dia. x 3.88 Lg.

Push Cap .25" Rod

Torsion Spring

Hex Nut 1/4-20 Thd*

L-Wash. 1/4" 1.D*

Deflector Hinge Plate

Plastic Cable Anchor

Cable Tie

Curved Carriage Bolt 5/16-18 x 1.38" Lg.
Rope Guide Bolt

Hex Nut 5/16-18 Thd*

Hex Bolt 5/16-24 x 1.00" Lg. (Grade 5)
Special

Hex Bolt 3/8-24 x 2.25" Lg. (Grade 5)
Hex Nut 5/16-24 Thd.

Blade Adapter Kit

L-Wash. 3/8" I.D. H.D.

L-Wash. 5/16" I.D.

Retainer Strip

Hex Wash. Hd. AB-Tap Scr. 1/4" x .62" Lg.
Rear Flap Ass'y.

Hex Nut 3/8-16 Thd*

Bell-Wash. .400" I.D. x .88"

Front Axle Bolt

Rear Axle Bolt

Cable Bracket

Pop Rivet .156" Dia. x .379

49" Control Cable Blue

Truss Mach. Scr. #12 x 1.50"

Cap Speed Nut 5/16" Rod

Control Panel Half

Control Disc Pin

Clutch Panel Half

Throttle Control Lever

Upper Handle

Hex "B" Tap Scr. #10 x .38"

Casing Clamp

Handle Mount Brkt. Ass'y. L.H.
Handle Mount Brkt. Ass'y. R.H. (Not Shown)

WWW. mymowerpar /CQEWr Ass'y. Comp. R.H.



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

116-072-190 Lawn Boss 20 (1986)

Mower Assembly

Ref #

57
58
59
60
61
66

67
68
69
70
71
72
73

Part Number
14579

738-0507
14832
15262
15261
714-0104
710-0603

710-0227
12894
777-5776
777-5773
753-0430
736-0356
731-0564
8072-000-6

Qty S/P/F

1

RPRRPRRRR

RPRRPRRRRRR

Page 3 of 3

Description
Height Adjuster Ass'y. Comp. L.H. (Not
Shown)

Shoulder Bolt .500" Dia. x .357

Spring Lever Ass'y. w/ Knob

Pivot Bar

Index Plate

Hairpin Cotter

Hex Wash. Hd. Self-Tap Scr. 5/16-18 x .50"

Lg.

Hex Wash. Hd. AB-Tap Scr. #8 x .38" Lg.
Cable Clip

Instruction Label Handle

Control Label Throttle

Kit Control Housing Comp

Belleville Wash. .39 1.D. x 1.4 O.D.
Plastic Plug

Hardware Pack

WWW.mymowerparts.com



